LINSY MR,

page: 1/3

heR

Hardware list

2= B /Assembly Instruction

BYO77-B N -
P4 Model NO [(computer chair) | Specification 670%730%1250~1325!
ZH TR Tools required ZHNH No.of people required

i e E BR i

NO Name Diagram QTY

@ smm7S i+ FWrench 1

HPAR i Sk 7S F Screw(M8X20) W 20

© +7PikScrew (M5%10) 6
8041 = L MHi15em

@ 80# white,level 3,two-way (:K_—_IJ 1

adjustable(1.5cm)

AR Parts List
2 LR &7 e B
O Name Diagram QTY Material
HHRa DR+ Y 4 PU
@ Back soft case L ij:;lui;;igﬂﬁmn rone
A, JE R BR AL +PU
@ Seat soft case 1 Plywood+iron frame+Spongel
+PU
@ FEHE AM+PP+ I Big
Left armrest 1 Steel+PP
+Polyurethane
LT HA+PP+ R i
@ Right armrest 1 Steel+PP
+Polyurethane
@ |saeraEeRn = & Ji
Star base 1 nylon
194 1| mewm
@ Tray Black iron
@ VRl itk i
Right recliner 1
Metal
KR 1| =R
Left recliner Metal
@ | Fimri 4| PP
right plastic cover PP
IRk W PP
@ right plastic cover \Q 1 PP
e B R 1 PP
@ left plastic cover % PP
e VB R A — PP
@ left plastic cover] 1 PP
SRR o PP
@ Wheels 5 PP




loage: 2/

= 4k Model NO| BYO77-B

% % 5~ B A

Assembly Instruction

STEP:1

P HAET CHOR f #%) FIFECAEB Giv 28 K i Sk A 7S FIMB%20) [#]
SELETRIE2 B

Fix part 7 (right recliner) to part 2 (Seat soft
case) with accessory B ( M8%20 screws)

STEP: 2
B TR, R AL ) Tl E A B i

Place part 1 (Back soft case) on top of the cushion as
shown

STEP:3

WE R, FHBCAEB Gy 3K i Sk 4 7S FAMB#20) K47 i f ) 5 5%
He e

1 [# 52

Fix part 7(right recliner) to the backrest with fitting
B(M8%20 screws) as shown in the figure

STEP: 4
PR (i K i S 47 FMBH20) 4 B8 (21 f6 38 [l e
W b5 |-

Fix part 8(left recliner) to backrest and cushion with
fitting B(M8*20 screws)




loage: 3/3

=i 447 Model NO [ Bvo77-B

% % 5~ B A

Assembly Instruction

STEP:5

wnEETR, AR (Hik
M5%10) 45B4F9, 10 CH U 2k} 75)
[i] 5 7E PEA A 5E T L

Secure parts 9, 10 (right
plastic cover) to backrest
and cushion with spare part
C (M5%10 screws) as shown

STEP: 6

WE TR, FARAEC (7 iik
M5%10) 453 F 11, 12 (A2 28k}
) [ 5 7F HE R AR 1

Secure parts 11,12

(left plastic cover) to
backrest and cushion with
spare part C (M5%10
screws) as shown

STEP:7

P e (FERD HECHB i
R Sk 7S FMB*20) [ 5
2 R

Fix part 6 (tray) to part
2 (Seat soft case) with
accessory B ( M8*20

STEP: 8

FEERAR3 (e BRTF) A4 Cgk
F) HELAB Giis B i Sk 7S
M8#20) Al E fE T2 AL
Fix part 3(left armrest) and
part 4(right armrest) to part
2 (seat soft bag) with

screws) fitting B (M8%20 screws)
STEP:9 STEP: 10

HEFBAF13 (1) 3 BN ARS (L2 S

JED I HANHAL, B 8D (=R LHTER

FPO BRI h AL, SO T
X HEFEAE AL X 5[ 2

Install component 13 (wheels)
into the five foot holes of
component 5(five-star feet)
respectively, install hardware D
(three-level air rod) into the
center hole of chair feet, and
align the top end of air rod
with the hole position of tray
for butt joint fixation.

The installation is complete.




	空白页面
	
	空白页面

	
	空白页面
	
	空白页面





